
1/6

VERSION # 24-02-29



2/6



3/6



4/6



 

Parts List
  Table Top

  Leaves

Code

A

4Pcs
B
C   Legs

1Pcs
Flat Head Bolt Ø5/16"*2-1/2"

Flat Washer Ø5/16"*19*2mm
Spring Washer Ø5/16*12*2mm

Allen Key M4*58mm 1

         Code Hardware Q'ty

8

8

8

1

2

4
3

NO.

1

2
3
4

1Pcs

5/6

ASSEMBLY  INSTRUCTIONS

Step 1

DINING TABLE



Assembly Instructions

OPEN THE LOCK CLOSE THE LOCK

 

6/6

This product is intended for RESIDENTIAL USE ONLY and not for commercial use.

Step 2



2 - People
Recommended

VERSION # 24-02-29

1 / 6



2 / 6



3 / 6



4 / 6



Q' TYHardware ListNO.

1 2Bolt (Without Head) (Ø1/4 * 1-3/4")

 Flat washer Ø1/4-19mm*2mm
  Spring washer Ø1/4 * 12mm 2

2

1 Allen Key(M4*59mm)7

2

8Bolt (Without Head) (Ø5/16 *2-1/2")

 Flat washer Ø5/16-19mm*2mm
Spring washer Ø5/16 * 12mm 8

8

NO. Parts list Q' TY

A 1
B 1

2C
3
4
5
6

4
7

5
6

1
7

2
3 A

CB

C

4
7

5
6

     Back Frame
  Seat  Frame

    Front  Leg

SIDE CHAIR 

x2 

Step 1 Step 2 

ASSEMBLY  INSTRUCTIONS

5 / 6



 

6 / 6

This product is intended for RESIDENTIAL USE ONLY and not for commercial use.

ASSEMBLY  INSTRUCTIONS


	FM3399-T.pdf (p.1-6)
	FM3399-SC.pdf (p.7-12)

